
Water Boards 
-- -- -- -- - -- 

L o s  Ange l e s  Regiona l  W a t e r  Quality Cont ro l  B o a r d  

December 11,2013 

Mr. Ben Harvey 
City Manager 
City of Avalon 
123 Pebbly Beach Road 
Avalon, CA 90704 

Dear Mr. Harvey: 

ADOPTED WASTE DISCHARGE REQUIREMENTS (WDRs) AND NATIONAL POLLUTANT 
DISCHARGE ELIMINATION SYSTEM (NFDES) PERMIT FOR THE CITY OF AVALON, 
AVALON WASTEWATER TREATMENT FACILITY (NPDES NO. CA0054372, CI NO. 0066) 

Pursuant to Division 7 of the California Water Code, this Regional Water Board at a public hearing held on 
December 5, 2013, reviewed the revised tentative requirements, considered all the factors in the case, and 
adopted Order No. R4-2013-0182. Order No. R4-2013-0182 serves as your NPDES permit and expires on 
[...]
D. WDRs Petitions ...................................................................................................... F-37 

E. Information and Copying ........................................................................................ F-37 

F. Register of Interested Persons .............................................................................. F-38 

G. Additional Information ............................................................................................ F-38 

 
List of Tables 

 
Table 1. Facility Information ................................................................................................. F-3 

Table 2. Outfall Description .................................................................................................. F-5 

Table 3. Historic Effluent Limitations and Monitoring Data ................................................... F-6 

Table 4. Basin Plan Beneficial Uses ................................................................................... F-10 

Table 5. Ocean Plan Beneficial Uses ................................................................................. F-10 

Table 6. Summary of TBELs for Secondary Treatment Facility established by 40 CFR part 
133.102 F-15 

Table 7. Summary of TBELs for POTWs established by the Ocean Plan............................. F-15 

Table 8. Summary of TBELS for Discharge Point No. 001 ................................................. F-16 

Table 9. Pollutants with Background Seawater Concentrations ............................................. F-20 

Table 10. Ocean Plan Water Quality Objectives (Co) for Chronic Toxicity and Tributyltin ...... F-20 

Table 12. Summary of WQBELs for Discharge Point No. 001 .............................................. F-21 

Table 13. Summary of Final Effluent Limitations and Performance Goals for EFF-001 ....... F-26 

Table 14. Monitoring Frequency Comparison ......................................................................... F-33 

 



CITY OF AVALON ORDER NO. R4-2013-0182 
AVALON WASTEWATER TREATMENT FACILITY NPDES NO. CA0054372 
 
 

 
Attachment F – Fact Sheet (Revised: December 5, 2013) F-3 

 

 
ATTACHMENT F – FACT SHEET 

As described in section II.B of this Order, the Regional Water Board incorporates this Fact Sheet as 
findings of the Regional Water Board supporting the issuance of this Order.  This Fact Sheet includes 
the legal requirements and technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California.  Only those sections or subsections of this Order 
that are specifically identified as “not applicable” have been determined not to apply to this Discharger.  
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable to 
this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility. 

Table 1. Facility Information 

WDID 4B190100001 

Discharger City of Avalon 

Name of Facility Avalon Wastewater Treatment Facility and associated collection system 

Facility Address 

123 Pebbly Beach Road 

Avalon, CA 90704 

Los Angeles County 

Facility Contact, Title and 
Phone 

Ben Harvey, City Manager, 310-510-0220 (City of Avalon) 

 

David Clary, Project Manager, 310-510-0731 (Environ Strategy 
Consultants, Inc.) 

Authorized Person to Sign 
and Submit Reports 

SAME 

Mailing Address PO Box 1810, Avalon, CA 90704 

Billing Address SAME 

Type of Facility POTW 

Major or Minor Facility Minor 

Threat to Water Quality 1 

Complexity A 

Pretreatment Program No 

Reclamation Requirements None 

Facility Permitted Flow 1.2 million gallons per day (mgd) 

Facility Design Flow 1.2 mgd 

Watershed Santa Catalina Subwatershed 

Receiving Water Pacific Ocean 

Receiving Water Type Ocean waters 

 
A. The City of Avalon (City or Discharger) owns the Avalon Wastewater Treatment Facility (Facility 

or Avalon WWTF), a Publicly Owned Treatment Works (POTW), located at 123 Pebbly Beach 
Road, Avalon, California, on Santa Catalina Island.  Environ Strategy Consultants, Inc (Environ) 
operates the Facility under a contract with the City.  
 



CITY OF AVALON ORDER NO. R4-2013-0182 
AVALON WASTEWATER TREATMENT FACILITY NPDES NO. CA0054372 
 
 

 
Attachment F – Fact Sheet (Revised: December 5, 2013) F-4 

 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and state laws, regulations, plans, or policy are held to be equivalent to references to the 
Discharger herein. 

B. The Facility discharges wastewater to the Pacific Ocean, a water of the United States. The 
Discharger was previously regulated by Order No. R4-2008-0028 and National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0054372  adopted on May 1, 2008, and 
expired on April 10, 2013. The terms and conditions of the current order have been 
automatically continued and remain in effect until the new Waste Discharge Requirements 
(WDRs) and NPDES permit are adopted pursuant to this Order.  Attachment B provides a map 
of the area around the Facility. Attachment C provides a flow schematic of the Facility. 

Prior to making any change in the point of discharge, place of use, or purpose of use of treated 
wastewater that results in a decrease of flow in any portion of a surface or subterranean stream, 
the Discharger must file a petition with the State Water Resources Control Board (State Water 
Board), Division of Water Rights, and receive approval for such a change. The State Water 
Board retains the jurisdictional authority to enforce such requirements under California Water 
Code (CWC) section 1211. 

C. The Discharger filed a report of waste discharge (ROWD) and submitted an application for 
renewal of its WDRs and NPDES permit on September 27, 2012.  Supplemental information 
was requested on October 11, 2012, and received on November 15, 2012.  The application was 
deemed complete on December 10, 2012.  A site visit was conducted on August 20, 2012, to 
observe operations and collect additional data to develop permit limitations and requirements for 
waste discharge. Supplemental laboratory information was provided by Environ Strategy on 
May 1, 2013 and July 5, 2013.   

II. FACILITY DESCRIPTION 

A. Description of Wastewater and Biosolids Treatment or Controls 

1. The Avalon WWTF is located on Pebbly Beach Road, near the southwestern coastal tip of 
Santa Catalina Island, Los Angeles County, California.  The Avalon WWTF treats 
municipal wastewater, which is a mixture of fresh and salt water, from domestic and 
commercial sources.  The influent to the Avalon WWTF is approximately 40% to 50% salt 
water.  Seawater is used for toilet flushing in the City of Avalon.   
 
In addition, to protect water quality in Avalon Bay, the Avalon WWTF also treats a portion 
of the dry weather surface runoff and the first flush of storm water (first half hour of 
rainfall), via low flow diversions into the sewer collection system.  This is an intermittent 
system and only actuates during dry weather and the first half hour of rainfall events; it is 
not a Combined Sewer System.  After the first half hour of rain, rainfall remains in the 
storm water system, as per design, and outlets to the ocean.   
 
There are approximately 3,500 people in the service area.  The Facility has an average 
dry weather design treatment capacity of 1.2 mgd.  The average flow rate is 0.44 mgd, and 
the maximum flow rate is 0.73 mgd.  The treated wastewater is discharged into the Pacific 
Ocean, a water of the United States, through an ocean outfall off Pebbly Beach.   
 

2. Wastewater treatment at the Avalon WWTF consists of a rotating screen for removal of 
large particles, a trickling filter and activated sludge reactors for removal of organics, 



CITY OF AVALON ORDER NO. R4-2013-0182 
AVALON WASTEWATER TREATMENT FACILITY NPDES NO. CA0054372 
 
 

 
Attachment F – Fact Sheet (Revised: December 5, 2013) F-5 

 

clarifiers for separation of solids, and a chlorination system for disinfection.  The trickling 
filter is only used during summer, when part of the influent is passed through it to increase 
the dissolved oxygen content of the wastewater. The effluent is partially chlorinated with 
the addition of sodium hypochlorite solution to maintain consistent compliance with the 
receiving water bacterial standards.  Solids separated at the rotating screen are sent to 
Pebbly Beach Landfill, regulated separately by Order No. R4-2002-0058.  Waste sludge 
from the activated sludge reactors is aerobically digested, dewatered in a centrifuge, and 
dried in sludge drying beds before being hauled to the Pebbly Beach Landfill.   
 

3. The following projects were completed by the end of 2011. 1) An additional pump was 
added to the Catherine Lift Station, and existing pumps and valves at the station were 
either rebuilt or replaced.  2) All pumps and valves were either rebuilt or replaced at the 
Pebbly Beach Lift Station. 3) The entire sewer collection system was inspected by closed 
circuit television (CCTV) and cleaned using a newly purchased Hydro Jetter System. 4) 
The sludge thickener was reconstructed and new sludge lines, new pumps, and a new 
influent channel air diffuser were installed at the Avalon WWTP. 
 

B. Discharge Points and Receiving Waters 

1. The secondary treated wastewater is discharged through the ocean outfall off Pebbly Beach, 
approximately half way between the Avalon WWTF and Avalon Bay.  The description of the 
outfall is as follows: 

 
Table 2. Outfall Description 

Discharge Point Number 001 

Diameter of Pipe at Discharge Terminus (feet) 1 

Outfall Distance Offshore (feet) 400 

Discharge Depth Below Surface Water (feet) 130 

Latitude 33° 20’ 19” North 

Longitude 118° 18’ 40” West 

 
2. The State Water Board has designated the area from Binnacle Rock to Jewfish Point on 

Santa Catalina Island as an Area of Special Biological Significance (ASBS).  The discharge 
outfall is about 1.5 miles north, outside the ASBS. 
 

3. The receiving water (Pacific Ocean) is part of the Santa Catalina Subwatershed.  In general, 
the water quality of ocean waters in the vicinity of the island is good.  However, Avalon Beach 
is listed as impaired for indicator bacteria under the 2006 Clean Water Act (CWA) section 
303(d) list.  See section III.D below for more details. 

 
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

Effluent limitations contained in the existing Order for discharges from Discharge Point 001 
(Monitoring Location EFF-001) and representative monitoring data from the term of the previous 
Order are as follows: 

 

 
 



CITY OF AVALON ORDER NO. R4-2013-0182 
AVALON WASTEWATER TREATMENT FACILITY NPDES NO. CA0054372 
 
 

 
Attachment F – Fact Sheet (Revised: December 5, 2013) F-6 

 

Table 3. Historic Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitation 
Order No. R4-2008-0028 

Monitoring Data 
(January 2008 – May 2013) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Maximum 
Effluent 

Concentra
tion 

Lowest 
Effluent 

Concentra
tion 

Highest 
Daily 

Discharge 

Conventional/Non-Conventional 

Biochemical Oxygen 
Demand (BOD) 

mg/L 20 35 -- 
16 

5 -- 

Total Suspended Solids 
(TSS) 

mg/L 30 45 -- 
27 

11 -- 

Oil & Grease mg/L 25 40 -- 10 ND<1.7 -- 

Settleable Solids mL/L 1.0 1.5 3.0 0.8 0 -- 

Total Coliform MPN/100mL -- -- -- 160000 240 -- 

Fecal Coliform MPN/100mL -- -- -- 160000 500 -- 

Enterococcus MPN/100mL -- -- -- 23040 210 -- 

Nitrate-N mg/L -- -- -- 147 11.3 -- 

pH pH Unit 6.0 – 9.0 8.0 6.8 -- 

Temperature 
O
C -- -- -- 32 14.4 -- 

Turbidity NTU 75 100 225 21.6 2.9 -- 

Marine Aquatic Life 

Arsenic (As) µg/L -- -- -- 1.7 <0.7 -- 

Cadmium (Cd) µg/L -- -- -- 0.075 <0.1 -- 

Chromium VI (Cr) µg/L -- -- -- <0.04 <0.04 -- 

Copper (Cu) µg/L 63 -- 610 22 <10 -- 

Lead (Pb) µg/L -- -- -- 1.2 <3 -- 

Mercury (Hg) µg/L -- -- -- <5 <0.03 -- 

Nickel (Ni) µg/L -- -- -- 2.1 1.4 -- 

Selenium (Se) µg/L -- -- -- 7.8 <1 -- 

Silver (Ag) µg/L -- -- -- 0.12 <0.2 -- 

Zinc (Zn) µg/L -- -- -- 66 46 -- 

Cyanide µg/L 61 -- 240 <20 <20 -- 

Total Residual Chlorine 
(TRC) 

µg/L 120 -- 490 
102 

<100 -- 

Ammonia-N mg/L -- -- -- 13.7 <10 -- 

Acute Toxicity TUa -- -- -- -- -- -- 

Chronic Toxicity  TUc -- -- 61 56 18 -- 

Non-Chlorinated Phenolic 
Compouds 

µg/L -- -- -- 
<0.91 

<0.6 -- 

Chlorinated Phenolic 
Compouds 

µg/L 61 -- 240 
<0.99 

<0.6 -- 

Endosulfan µg/L -- -- -- <0.005 <0.003 -- 

Endrin µg/L 0.12 -- 0.24 <0.005 <0.003 -- 

HCH µg/L 0.24 -- 0.49 <0.004 <0.002 -- 



CITY OF AVALON ORDER NO. R4-2013-0182 
AVALON WASTEWATER TREATMENT FACILITY NPDES NO. CA0054372 
 
 

 
Attachment F – Fact Sheet (Revised: December 5, 2013) F-7 

 Parameter Units 

Effluent Limitation 
Order No. R4-2008-0028 

Monitoring Data 
(January 2008 – May 2013) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Maximum 
Effluent 

Concentra
tion 

Lowest 
Effluent 

Concentra
tion 

Highest 
Daily 

Discharge 

Radioactivity 

    Gross alpha pCi/L -- -- 15 8.7 1.9 -- 

    Gross beta pCi/L -- -- 50 6.1 0.97 -- 

    Combined Radium-226  
    & Radium-228 

pCi/L -- -- 5.0 -- -- -- 

    Tritium pCi/L -- -- 20,000 -- -- -- 

    Strontium-90 pCi/L -- -- 8.0 -- -- -- 

    Uranium pCi/L -- -- 20 -- -- -- 

Human Health - Noncarcinogens 

Acrolein µg/L -- -- -- <10 <1.7 -- 

Antimony µg/L -- -- -- 0.31 <0.7 -- 

Bis (2-Chloroethoxy) 
methane 

µg/L -- -- -- 
<0.93 

<0.7 -- 

Bis (2-Chloroisopropyl) ether µg/L -- -- -- <0.81 <0.6 -- 

Chlorobenzene µg/L -- -- -- <0.3 <0.18 -- 

Chromium III (Cr) µg/L -- -- -- 1.3 <0.5 -- 

Di-n-Butyl Phthalate µg/L -- -- -- <0.91 <0.6 -- 

Dichlorobenzene µg/L -- -- -- <0.95 <0.18 -- 

Diethyl phthalate µg/L -- -- -- <0.86 <0.6 -- 

Dimethyl phthalate µg/L -- -- -- <0.97 <0.7 -- 

4,6-dinitro-2-methylphenol µg/L -- -- -- <5 <0.6 -- 

2,4-dinitrophenol µg/L -- -- -- <0.83 <0.6 -- 

Ethylbenzene µg/L -- -- -- <0.26 <0.2 -- 

Fluoranthene µg/L -- -- -- <0.03 <0.02 -- 

Hexachlorocyclopentadiene µg/L -- -- -- <0.9 <0.8 -- 

Nitrobenzene µg/L -- -- -- <0.95 <0.7 -- 

Thallium µg/L -- -- -- <1 <0.07 -- 

Toluene µg/L -- -- -- <0.2 <0.19 -- 

Tributyltin µg/L 0.085 -- -- <0.04 <0.04 -- 

1,1,1-trichloroethane µg/L -- -- -- <0.20 <0.19 -- 

Human Health - Carcinogens 

Acrylonitrile µg/L 6.1 -- -- <0.7 <0.69 -- 

Aldrin µg/L 0.0013 -- -- <0.004 <0.003 -- 

Benzene µg/L -- -- -- <0.2 <0.18 -- 

Benzidine µg/L 0.0042 -- -- <5 <5 -- 

Beryllium (Be) µg/L 2.0 -- -- <0.3 <0.01 -- 

Bis (2-Chloroethyl) ether µg/L 2.8 -- -- <0.95 <0.9 -- 

Bis(2-ethylhexyl)-phthalate µg/L -- -- -- 62 <0.95 -- 



CITY OF AVALON ORDER NO. R4-2013-0182 
AVALON WASTEWATER TREATMENT FACILITY NPDES NO. CA0054372 
 
 

 
Attachment F – Fact Sheet (Revised: December 5, 2013) F-8 

 Parameter Units 

Effluent Limitation 
Order No. R4-2008-0028 

Monitoring Data 
(January 2008 – May 2013) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Maximum 
Effluent 

Concentra
tion 

Lowest 
Effluent 

Concentra
tion 

Highest 
Daily 

Discharge 

Carbon tetrachloride µg/L -- -- -- <0.3 <0.16 -- 

Chlordane µg/L 0.0014 -- -- <0.04 <0.005 -- 

Chlorodibromomethane µg/L -- -- -- <0.4 <0.16 -- 

Chloroform µg/L -- -- -- <0.3 <0.19 -- 

DDT µg/L 0.010 -- -- <0.004 <0.003 -- 

1,4-Dichlorobenzene µg/L -- -- -- <0.93 <0.18 -- 

3,3'-Dichlorobenzidine µg/L 0.49 -- -- <5 <0.2 -- 

1,2-dichloroethane µg/L -- -- -- <0.3 <0.18 -- 

1,1-dichloroethylene µg/L -- -- -- <0.3 <0.21 -- 

Dichlorobromomethane µg/L -- -- -- <0.3 <0.17 -- 

Dichloromethane (methylene 
chloride) 

µg/L -- -- -- <0.8 <0.2 -- 

1,3-dichloropropene µg/L -- -- -- <0.3 <0.16 -- 

Dieldrin µg/L 0.0024 -- -- <0.004 <0.003 -- 

2,4-Dinitrotolulene µg/L -- -- -- <0.96 <0.6 -- 

1,2-Diphenylhydrazine µg/L 9.8 -- -- <0.9 <0.6 -- 